REPLACEMENT PART LIST

RUBI SPEED 28 in. Tile Cutter

01486 | SERIAL NUMBER LABEL 40X10(X) 13440 | LATERAL STOP SPEED V2
01882 | SCORING WHEEL SET DIAM.8 MD 14005 | SPEED N SPACER POM

12624 | TOOLHOLDER STAR MAX 14024 | CHROMED GUIDE @ 18 L=827
12628 | BREAKER SHAFT DIN 1473 5X32 14077 | GUIDE SUPPORT SPEED-62 N
12630 | STAR MAX HANDLE 14080 | LEFT SLIDER SPEED-62 N

12693 | RUBBER STOPPER FAST 14081 | RIGHT SLIDER SPEED-62 N
12715 | HANDLE BAR M12 ZP REINFORCED | 14082 | SPEED-62 N BREAKING FEET
12845 | HANDLE SET FAST-85 14083 | BUSHING 18X22X12

13013 | SEAL 4T BOX LABEL SRT 14097 | LABEL FOR SPEED-72 N

13018 | BOX LABEL REF:14969(X) 14177 | HOSE CLAMP ¢12-22 7P

13019 | BOX (RUBI) FOR REF:14969 14210 | SCREW ISO 7380 M5X25 6.8 ZP
13020 | BOX FOR REF:14969 15132 | HEX NUT DIN 934 M6 CL8 ZP
13091 | CARRIER TOP 18X22X4 40020 | HEX LOCK NUT DIN 985 M6 CL8 ZP
13092 | SCREW DIN 912 M6X40 6.8 ZP 40045 | HEX LOCK NUT DIN 985 M5 CL8 ZP
13143 | BASE RUBBER SPEED-62/72/92 45038 | WASHER DIN 9021 A6,4 ZP
13175 | SCREW DIN 912 M10X30 8.8 ZP 50150 | HEX NUT DIN 934 M10 CL8 ZP
13255 | RED STANDARD M6 KNOB V2 56017 | WASHER DIN 125 A10,5 7P
13318 | MIXED RUBBER SPEED-72 56035 | WASHER DIN 125 A5,3 7P
13434 | SANDY BASE SPEED-72 V2 56370 | SCREW DIN 933 M6X50 SS A2
13436 | 452 SUPPLEMENT V2 57485 | RED COVER KNOB M6

13437 | LATERAL ARM SPEED-72/92 V2




